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Product Licence
Number

05272/0060

0527210061

05272/0062

566270318

566210329

5662/0330

06043/0014

6679/0183

6679/0185

6679/0191

Company
Name

Rorer Pharmaceuticals
Limited t/a May & Baker or
Rhone-Poulenc Rorer or
Rorer Pharmaceuticals or
Pharmuka or Theraplix or
APS or Berk Pharmaceuticals.

Rorer Pharmaceuticals
Limited /2 May & Baker or
Rhone-Poulenc Rorer or
Rorer Pharmaceuticals or

Rorer Pharmaceuticals
Limited t/a May & Baker or
Rhone-Poulenc Rorer or
Rorer Pharmaceuticals or
Pharmuka or Theraplix or
APS or Berk Pharmaceuticals,

Dowethurst Limited

Dowelhurst Limited

Dowelhurst Limited

Dowelhurst Limited

Dowelburst Limited

Orion Corporation

Waymade PLC

Polyfarma Limited

Polyfarma Limited

Polyfarma Limited
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Product
Name

Ketoprofen Capsules 50 mg

Ketoprofen Capsules 100 mg

Zopiclone Tablets 7-5 mg

Volmax 8 mg Tablets
Quinapril 5 mg
Tablets/Accupro § mg Tablets

Pergonal 560
Injection/Pergonal Injection

Sodium Chloride Injection
0-9% wiv

Gomrﬁdoh ril 0 5
Ca pril 0 5 mg
Capsules

Farostat 250 mg Tablets

Vibramycin 100 mg
Capsules/Vibramicina 100 mg

Beclomethasone 250 Inhaler

Kalten Capsules

Atrovent Inhaler

Active
Ingredients

Ketoprofen BP 50-0 mg

Ketoprofen BP 10000 mg

Zopiclone HSE 7 5mg

Salbutamol Sulphate 9 640 mg

Quinapril 5-000 mg

Menotrophin 75000 iu

Sodium Chloride 0-800% wiv

Trandolapril -500 mg

Flutamide 250-000 mg

Doxycycline Hydrochloride 115-600 mg

Beclomethasone Dipropionate 250-000 ug

Amiloride Hydrochloride 2 840 mg
Atenolol 50-600 mg
Hydrochlorothiazide 25-060 mg

Ipratropium Bromide 29-800 mg

Indications

Recommended in the management
of rheumatoid arthritis,
osteoarthritis, ankylosing
spondylitis, acute articular and
peri-articular disorders (bursitis,
capsulitis, synovitis, tendinitis),
cervical spondylitis, low back pain
(strain, lumbago, sciatica,

fibrositis), painful musculo-skeletal
conditions, acute gout,
dysmenorrhoea and control of
pain and inflammation following
orthopaedic surgery. Ketoprofen
reduces joint pain and
inflammation and facilitates
increase in mobility and functiona!
indcpendence. It does not cure the

Prescription Only Medicine

(See PL05272/0060)
Prescription Only Medicine

For the short term treatment of
insomnia, including difficulties in
falling asleep, nocturnal
awakening and early awakening,
lnnsmn. situational or chronic
insomnia and insomnia secondary
to psychiatric disturbances, in
situations where the insommnia is
debilitating or is causing severe
distress for the patient.
Prescription Only Medicine
Treatment of reversible airways
obstruction due to asthma.
Prescription Only Medicine

All grades of essential
hypertension. Congestive heart
failure.

Pmcnpuon Only Medicine

1. Induction of ovulation in the
amenorrhoeic patient or
anovulatory women with regular
or irregular cycles.

2. Women undergoing
superovulation for assisted
conception techniques such as
IVF. Induction of multiple
follicular growth. Tubal occulsion,
unexplained infertility and male
subfentility.

3. Hypogonadotrophic
hypogonadism in men.
Prescription Only Medicine

For reconstitution of any
parenteral product requiring 0-9%
Sodium Chloride solution as
diluent,

Prescription Only Medicine
Mild to moderate hypertension.
Prescription Only Medicine

Treatment of advanced prostatic
carcinoma in which suppression of
testosterone effects is indicated; as
initial treatment in combination
with an LHRH agonist; as
adjunctive therapy in patients
already receiving LHRH therapy;
in surgically castrated patients; in
the treatment of patients who have
not responded (o other forms of
hormonal manipulation or in
patients who cannot tolerate such
treatment.

Prescription Only Medicine
Treatment of lower respiratory
tract infections, chronic bronchitis.
Sinusitis. Urinary tract infections,
infections due to Chlamydia
trachomatis; chancroid,
granuloma inguinale and
lymphogranuloma venuereum.
Ophthalmic infections. Rickettsial
infections.

Prescription Only Medicine
Asthmatic patients who have been
shown to require high doses of
Beclomethasone Dipropionate to
control their symptoms.
Prescription Only Medicine

Management of hypertension.
Prescription Only Medicine

Chronic reversible airways
obstruction, particularly in chronic
bronchitis.

Prescription Only Medicine

Date of
Authorisation

3rd June 1996

3rd June 1996

3rd June 1996

23rd May 1996

16th June 1996

17th June 1996

17th June 1996

23rd May 1996

30th May 1996

23rd May 1996

6th June 1996

28th May 1996

23rd May 1996



